
1025

1030

1035

200

205

210

400
395

220

225

245

265135
136

235

215

410

405

260 255

230

390

360

365
370 375

380
385 420

425

240

250

415

208

305 270275

290
280

285

305

300

310

295

19

315

320

325

330335

340

345

5

10

85

15
100

35

40

80

90

1000
1010

1015
1020

50

110
120

115

60
65

1

70

20

95

30

25

 
 
 
 
 

 
 

RIPTIDE TRANSOM 80/T
80 LBS THRUST  -  24VOLT  56 AMPS -  42” SHAFT

2094927 rev B  ECN 35973   11/14

©2014 Johnson Outdoors Marine Electronics, Inc.

PARTS DIAGRAM

SLeesch
Typewritten Text
for use with "Q" serial numbers  2-year warranty



RIPTIDE TRANSOM 80/T
80 LBS THRUST  -  24VOLT -  42” SHAFT

ITEM QTY
PART 

NUMBER
DESCRIPTION

1 1 2316228 24V MOTOR 42” SW

5 1 2-100-214 ARMATURE ASSEMBLY

10 1 140-010 BEARING

15 1 788-040 RETAINING RING

19 1 2002012 TUBE 42” 

20 1 2-200-397 CENTER HOUSING ASSEMBY

25 1 2-300-340 BRUSH END HOUSING ASSEMBLY

30 1 421-376 PLAIN END HOUSING ASSEMBLY STD

35 1 144-017 FLANGE BEARING (SERVICE ONLY)

40 2 880-025 SEAL

50 2 188-094 BRUSH

60 1 9-738-004 BRUSH PLATE ASSEMBLY

65 2 975-041 BRUSH SPRING

n 1 2889460 SEAL AND O-RING KIT [40, 70-80]

70 2 701-043 O-RING, MOTOR

80 2 701-009 O-RING, THRU-BOLT

85 2 830-027 SCREW, 10-32 X 1/2”

90 2 830-094 THRU-BOLT #12-24 X 10.31

95 1 990-051 WASHER, STEEL

100 1 990-052 WASHER, NYLATRON

110 1 973-025 SPACER, BRUSH PLATE

115 1 992-010 WASHER, BELLEVILLE

120 2 992-045 THRUST SPACER

135 1 640-018 LEADWIRE, BLACK

136 1 640-123 LEADWIRE, RED

200 1 2195659 DECAL, C-BOX COVER

205 1 2060296 C-BOX COVER

208 2 2325666 DECAL - MINN KOTA

210 1 2074081 BATTERY METER, 24V SW

215 2 2043427 SCREW, #8 X 7/8 SS

220 1 2184017 CONTROL BOARD, 24/36V

n 1 2888411 POTENTIOMETER REPLACEMENT KIT

225 2 2303434 SCREW, #8-32 X 5/8 SS

230 1 2062503 CONTROL BOX, VARS, SW

235 1 2062905 STRAIN RELIEF

240 6 2303412 SCREW, #6-20 X 5/8 SS

245 2 2263434 SCREW, #8-18 X 1 SS

250 1 2263406 SCREW, #10-24 X 2” PPH SS

255 1 2061517 COLLAR, C-BOX

260 1 2333101 NUT, #10-24, NYLOCK, SS

265 1 2991521 CAM LOCK/DEPTH COLLAR ASSY

ITEM QTY
PART 

NUMBER
DESCRIPTION

n 1 2991714 BRACKET ASSY, ALUMINUM [270-335]

270 1 2011366 KNOB, SCREW-COLLAR, SS

275 1 2062801 TENSION BLOCK

280 1 2077202 LEVER-TILT, TRANSOM BRACKET

285 1 2070512 PIN-HINGE, 1/8 X 1

290 1 2071863 HINGE-SW

295 1 2332700 SPRING-(T-BAR), SS

300 1 2333001 E-RING, SS

305 2 2037301 BUSHING, HINGE

310 1 2073604 T-BAR, (E-COAT)

315 1 2071947 BRACKET, SAND CAST SW

320 1 2070514 PIN-HINGE, 3/8 X 3.5, SS

325 2 2991303 CLAMP SCREW, HANDLE ASSY.

330 2 2331700 WASHER-CLAMP SCREW, SS

335 2 2263452 SCREW, 1/4-20 X 3/4 SHCS, SS

n 1 2994844 BAG ASSEMBLY, TRANSOM EXTRUSION

340 2 2053421 SCREW 1/4-14 X 1 PFH, SS

345 1 2058415 TRANSOM EXTRUSION

n 1 2990957 HANDLE ASSY, VARS [360-410]

360 1 2990456 GRIP/HANDLE ASSY, VARS [360-375]

365 2 2060015 BEARING, HANDLE

370 2 2063405 SCREW, #6 PFH SS

375 1 2884092 YOKE / SPIDER ASSY, VARS

380 1 2302742 SPRING, DETENT, OFF

385 2 2060005 BEARING, HANDLE PIVOT

390 1 2060900 HANDLE PIVOT, TOP

395 1 2302745 SPRING, RELEASE BUTTON

400 1 2063700 BUTTON, RELEASE

405 1 2060905 HANDLE PIVOT, BOTTOM

410 6 2303412 SCREW, #6-20 X 5/8 SS

415 1 2062715 SPRING, HANDLE PIVOT

420 1 2061700 WASHER, POT HOLDER

425 1 2992523 LEADWIRE ASSY, INCLUDES [235]

n 1 1378132 PROPELLER KIT WW2 [1000-1020]

1000 1 2331160 PROPELLER WW2

1010 1 2262658 DRIVE PIN, LARGE

1015 1 2091701 WASHER, PROP, LARGE

1020 1 2198401 NUT, NYLOCK, PROP, ANODE

1025 1 2305415 SHRINK TUBE

1030 1 2305410 SHRINK TUBE

1035 4 2308403 SHRINK TUBE

n THIS ITEM IS PART OF AN ASSEMBLY. 
*THIS ITEM IS PART OF A KIT AND ONLY LISTED FOR VIEWING PURPOSES.

©2014 Johnson Outdoors Marine Electronics, Inc.

PARTS LIST



SELECTING THE CORRECT BATTERIES
The motor will operate with any lead acid, deep cycle marine 12 volt battery/batteries. For best results, use a deep cycle, marine 
battery with at least a 105 ampere hour rating. Maintain battery at full charge. Proper care will ensure having battery power 
when you need it, and will signifi cantly improve the battery life. Failure to recharge lead-acid batteries (within 12-24 hours) is the 
leading cause of premature battery failure. Use a multi-stage charger to avoid overcharging. We off er a wide selection of chargers 
to fi t your charging needs. If you are using a crank battery to start a gasoline outboard, we recommend that you use a separate 
deep cycle marine battery/batteries for your Minn Kota trolling motor.

Advice Regarding Batteries:

• Never connect the (+) and the (–) terminals of the battery together. Take care that no metal object can fall onto the battery and 
short the terminals. This would immediately lead to a short and extreme fi re danger.

• It is highly recommended that a circuit breaker or fuse be used with this trolling motor. Refer to “Conductor Gauge and Circuit 
Breaker Sizing Table” in the previous section to fi nd the appropriate circuit breaker or fuse for your motor. For motors requiring 
a 60-amp breaker, the Minn Kota MKR-19  60-amp circuit breaker is recommended.

©2014 Johnson Outdoors Marine Electronics, Inc.

MOTOR WIRING DIAGRAM

12v

24v

36v

BLACK M-

R
E

D
 M

+

RED B+

MOTOR

CONTROL BOARD

SPEED 
ADJUSTMENT 

KNOB

BATTERY GAUGE

RED

12V BATT 1

12V BATT 1 12V BATT 2

12V BATT 1 12V BATT 2 12V BATT 3

BLACKBLACK B-

SLeesch
Typewritten Text
Riptide 80 is 24-volt only!




